



TEST REPORT

No. 7041E/11 dated 11 July 2011

Testing of floor coverings Determination of the anti-slip properties according to DIN 51130:2010-10 Workrooms and fields of activities with slip danger; walking method - ramp test

Client: Florim Ceramiche S.p.A., Via Canaletto, 24, 41042 FIORANO MODENESE (MO), ITALY
Order date: 21 June 2011
Sampling: by client
Test specimens: Fine stoneware porcelain tiles unglazed, Floor Gres, series Ecotech, article no. 718359, colour Ecolight, size 60 x 60 cm, 1st choice
Product standard: EN 14411 / ISO 13006 - annex G, group Bla UGL
Receipt of test specimens: 29 June 2011
Specimen number: 11/97
Joint width of tested floor covering: 3 mm
Date of performance of test: 8 July 2011


TEST RESULTS:

1. Average angle of inclination: 14.8°
2. Displacement volume: not determined
3. Classification of slip resistance: **R 10**
4. Classification of displacement volume: not determined

Classification guide:

R 9: 6° - 10°
R 10: > 10° - 19°
R 11: > 19° - 27°
R 12: > 27° - 35°
R 13: > 35°




Dr. Schwerin